EXHAUST ASSY

Net Item: No
  This is an installation item that cannot be ordered . To purchase the component item(s), please select the items listed below.
Item Number:
7300270

Item Description:

EXHAUST ASSY

Shipping Dimensions:
Weight: 0

Unit of Measure:
EA
Installation Part:
Yes
This is an installation item. Please select from the below component parts.
Component ItemQty Per ComponentRecommended QtyQty
PIPE, EXHAUST W/CLAMP
1001100044
1 1

+ Shopping List
MUFFLER,ROUND
1001100849
1 1

+ Shopping List
PIPE, EXHAUST W/CLAMP
3460407
1 1

+ Shopping List
PIPE,TURBO (CUMMINS FLANGE)
3460408
1 1

+ Shopping List
SUPT/MNT,EXHAUST
4340962
1 1

+ Shopping List
BOLT, RIPP M10-25 A3C 100
5201012
2 2

+ Shopping List
NUT,RIPP A3C M10
5221000
2 2

+ Shopping List
BRACKET MUFFLER
7301165
1 1

+ Shopping List
CLAMP MUFFLER 3" HVY DTY TYPE
8275247
1 1

+ Shopping List
SCREW-HHC-M10X1.5--16MM-PC8.8-
8303551
2 2

+ Shopping List
SCREW-HHC-M10X1.5--25MM-PC8.8-
8303798
4 4

+ Shopping List
NUT-HEX-M10X1.50--ZINC PLATED
8305038
2 2

+ Shopping List
WASHER, FEND 10MM X 30MM
8310621
6 6

+ Shopping List
TUBING, 3" X 20" FLEX STNLS
83681331
1 1

+ Shopping List
CLAMP, FLEX PIPE 3" ZINC PLATE
91403601
2 2

+ Shopping List